EPA-R2-73-183

Environmental Protection Technology Series
MARCH 1973

Activated Carbon Treatment

of Raw Sewage in
Solids-Contact Clarifiers

Office of Research and Monitoring

U.S. Environmental Protection Agency
Washington, D.C. 20460



RESEARCH REPORTING SERIES

Résearch reports of the 0Office of Research and
Monitoring, Environmental Protection Agency, have
been grouped into five series. These five broad
categories were established to facilitate further
development and application of environmental
technology. Elimination of traditional grouping
was consciously planned to foster technology
transfer and a maximum interface in related
fields. The five series are:

1. Environmental Health Effects Research
[...]
applied to advanced wastewater treatment.2 The need to control the
amount and types of waste products fouling the environment has been

the driving force for advanced wastewater treatment research. A
secondary impetus is the benefit derived from recovering wastewater

for reuse, thus preserving existing supplies of high quality raw waters.

The amount of carbon required to improve the quality of sewage plant
effluents to acceptable levels may be very high because adsorption is
controlled by aspects of kinetics and adsorption equilibrium.3 A
traditional single-stage powdered activated carbon contacting system
is relatively inefficient and costly to operate because of the equi-
librium adsorption phenomena. Continuous multistage countercurrent
systems offer improved carbon economy at the expense of greater capital
costs for the more extensive equipment system. Cost factors have
favored the use of granular activated carbon in columnar systems with
regeneration and reuse of the carbon. Recently compound systems of
contacting powdered carbon have been tested that operate with improved
economy, approaching the cost of granular carbon systems provided
regenerated carbon is used.

Two studies®»® utilized powdered activated carbon in coagulated slurry
form recirculating in ACCELATOR clarifiers which are high-rate solids-
contact treating units. These early investigations were confined to
tertiary applications with the inherent disadvantage of working with
low potential adsorption equilibrium conditions. With a low initial
concentration of adsorbate, the carbon utilization was limited. Both
studies, however, produced carbon utilization levels equal or superior
to theoretical systems based upon isotherms derived from laboratory
jar tests.

Providing a higher concentration of adsorbate along with refinements

in process design would substantially improve the amount of impurities
adsorbed upon each measure of activated carbon. The highest concentra-
tion of adsorbate of interest occurs in the raw sewage entering the
treatment plant and remains little changed if not unchanged as the
sewage passes thru the primary clarifier. While substantial amounts

of suspended matter are removed by screening, grit removal and primary



sedimentation the soluble material flows on to the biological or
chemical process units.

If a compound-contacting powdered activated carbon system could be
operated on primary clarifier effluent or even screened and degritted
raw sewage, more efficient use could be made of the carbon's adsorptive
properties. A substantial amount of the operating cost would be offset
by eliminating the need for traditional secondary treatment facilities
and perhaps primary clarification and sludge disposal also. Certainly
coarse screening (or comminution) and grit removal would be retained

to protect equipment. A compact chemical-carbon slurry treating plant
would be free of the biological problems associated with traditional
secondary treatment facilities.

Process Description

A two-contactor countercurrent system was tested. Application of the
process involved series operation of two solids—contact clarifier units
of a type used widely for water treatment. New carbon was fed to the
second unit only. The carbon feed for the first unit was the carbon
slurry wasted from the second unit. Spent carbon was withdrawn from
the system by blowdown from the first unit. The carbon treated and
clarified liquid was filtered through a dual media gravity filter prior
to discharge.

Objectives of This Investigation

The primary objective of the present investigation was a performance
and cost evaluation of such a system for treatment of screened and
degritted raw municipal sewage. Provisions made for processing primary
clarifier effluent, if the treatment of screened and degritted raw
sewage proved impractical, were not used.

Experimental Approach

A commercially available powdered activated carbon and flocculation
agents to improve slurry settleability were selected on the basis of
laboratory study.

These materials were then used during 27 consecutive pilot plant
operating periods under various conditions. These operating periods
have been grouped for reporting into seven phases, each grouping con-
sisting of operating periods of related interest.

A high proportion of total pilot plant operating time was expended in
investigating coagulant cost reduction possibilities.

First-phase operating periods established physical and hydraulic capa-
bilities of the system and determined the treatability of the screened



and degritted raw sewage. Second-phase periods monitored the effects
of reducing and combining coagulant feeds. The third phase demon-
strated performance of a different powdered activated carbon followed
by the fourth phase, a reference operating period. Fifth-phase oper-
ating periods further pursued the coagulant cost reduction objective
using greater deviations in feed rates than previously used. Sixth-
phase periods were intended to establish operating parameters using
only an inorganic chemical coagulant. Seventh-phase periods compared
results achieved with different dosages of powdered activated carbon.

During all operating periods, data were collected from the pilot plant
and the adjacent municipal sewage treatment plant. Single-stage adsorp-
tion isotherms were developed at intervals for the feed stream and for
the upstream clarifier effluent. Precise comparison of these data by
application of adsorption theory7 was not possible. Essential labora-
tory procedures introduced an irreconcilable datum shift between pilot
plant results and isotherm results.

Peripheral laboratory analyses of 24-hour composite samples plus
auxiliary grab samples were used to disclose operational parameters
other than those directly associated with the adsorption process.
These data, together with the pilot plant control records, reveal
important practical operating requirements and results in other areas
of interest.

Analvtical Procedures

With certain exceptions, methods used in this study conformed to those
in "Standard Methods."®

A modification to "Standard Methods" developed especially for low-level
COD values was used. The complete procedure appears in the Appendix.
Difficulty in obtaining reproducible results in IC (inorganic carbon)
determinations with the total organic carbon analyzer coupled with the
presence of 65 to 90 mg/l of IC in all samples prompted the abandon-
ment of IC determinations. The deviation in IC determinations per
sample approached the level of TOC to be measured. Inorganic carbon
fractions of all samples for TOC determinations were removed by acidify-
ing a 200-ml sample with 1 ml HCl and degassing with caustic-solution-
scrubbed and filtered compressed air for 15 minutes. Replicate 20~
microliter prepared samples were then manually injected into the TC
(total carbon) combustion chamber of the furnace module. Laboratory
trials revealed that this procedure reduced the indicated inorganic
carbon residual to 1.0 mg/l C (the same as Np-scrubbed samples) near

the zero end of the analytical range (0-100 mg/1l C) and to 1.2 mg/l C

at the 35-mg/1 TOC level. Filtered sample TOC determinations usually
were less than 35 mg/l. Instrument calibration curves prepared in
accordance with the manufacturer's directions were compensated to elimi-
nate 1 mg/l of inorganic carbon residual.



Sets of samples prepared and analyzed for TOC in the laboratory were
submitted to the EPA Advanced Waste Treatment Research Laboratory in
Cincinnati, Ohio for comparison of results. The comparison determina-
tions differed by 1 mg/l or less on a majority of the samples. Vari-
ous operational difficulties with the several components of the TOC
analyzer were detected and correct operation verified by frequent
standardization. Standardization always preceded sample analyses.

All samples for which filtrable (filtrate) COD and TOC are reported
were vacuum filtered through 0.45-micron Millipore filter discs prior
to analysis. The filtrates were observed at times to contain discern-
able amounts of filtrable solids. Filtration was necessary in the
case of powdered activated carbon treated samples as residual carbon
particles contribute to the COD and TOC values. 1In order to provide
a usable relationship between carbon treated samples and untreated
samples, most of the untreated samples were filtered and reported in
a like manner. Recently, vacuum filtering and also acidification and
degassiné procedures are recognized as altering the COD and TOC test
results. Volatile organics are lost in both procedures and this was
verified during this study. A detailed investigation was not insti-
tuted and corrective procedures and equipment were not added to the
program. The resulting error is not considered to alter the study
conclusions significantly and permits direct data comparison with
other studies using similar techniques.

Suspended solids determinations on the composite samples of screened
and degritted raw sewage incorporated a preliminary coagulation step
to facilitate filtering. Filter alum was used to treat the sample
aliquot and a tap water blank. Sample results were corrected by the
amount of the suspended solids produced in the blank. Direct vacuum
filtration of the screened and degritted raw sewage aliquot was aban-
doned after encountering filter mat clogging with aliquots as small
as 25 ml.

Certain ACCELATOR clarifier control tests performed at the pilot
plant site are discussed hereinafter.

10



PREPARATORY LABORATORY INVESTIGATION

Objectives

An adsorbent-coagulant system was to be developed which would be
physically manageable in the pilot plant equipment as well as produce
process data. The initial feed stream was to be screened and degritted
raw domestic sewage. The characteristics of the feed stream had to be
determined. The adsorbent, activated carbon in powdered form, is avail-
able from different sources. It is manufactured from various raw ma-
terials by a number of different processes and may be specialized in
its application.}0 Activated carbons were tested with aliquots of feed
stream to assure selection of a material that would perform within the
time limitations and hydraulic conditions imposed by the pilot plant.

A flocculation system using this carbon in the feed stream had to be
found. Inorganic coagulating agents were to be avoided if possible as
they could be cumulative in the carbon when reactivation and reuse are
concerned. The flocculated slurry must settle rapidly, leaving little
if any residual carbon particles in the supernatant; and it would be
advantageous if the slurry dewatered well on standing.

For the purposes of this study, the filtrable TOC of the feed is the
primary adsorbate concentration indicator. Secondary indication was
accomplished with filtrable COD determinations. Some impurities pres-
ent may be adsorbed which do not contain appreciable TOC or exhibit COD
while others with these characteristics may not be readily adsorbed.
Sewage contains a varying combination of these materials, many of them
not identified; so the TOC and COD determinations are a useful but in-
complete pollution indicator.

Screened and Degritted Raw Sewage Quality

The City of Tucson, Arizomna operates a 12.9 mgd step aeration activated
sludge sewage treatment plant constructed in 1968. Raw sewage is passed
through a mechanically-cleaned coarse bar screen and a grit-removal
system prior to entering a flow-dividing weir box situated between the
two primary clarifiers. Influent enters the bottom of the box, flows
vertically upward and discharges to each of the clarifiers over two
adjustable welr gates. Neither sediment nor floatable material accumu-
lates in the space between weirs. This space was selected as the take-—
off point that would best provide a continuous representative supply to
the pilot plant.

The sewage plant flow varies around design capacity at which the reten-
tion times are 2.0 hours in the primary clarifiers, 4.2 hours in the
aeration basins and 2.1 hours in the final clarifiers. Physical and
chemical characteristics of several raw sewage grab samples collected
at random from the flow-dividing weir box are presented in Table 1.

11



¢t

TABLE 1

Screened and Degritted Raw Sewage Characteristics, mg/1l
Tucson Sewage Treatment Plant

Date 11/12/69 11/14/69 11/18/69 12/3/69 1/14/70
Time 8:30 A.M. 8:30 A.M. 4:00 P.M. 7:00 A.M. 10:30 A.M.
Caleium (as Ca) 64 59 60 55

Magnesium (as Mg) 14.6 14 16.5 17.0

Sodium (as Na) 132 119 133 140

Potassium (as K) 10.1 8.6 10.9 13.0

Phosphorus (as P) 3.5 5.7 7.1 4.4

Ammonia Nitrogen (as N) 26.7 29.5 26.8 19.5

Silica (as SiOz) 25.2 34 32 42
Non-Carbonate Solids (as CaCO3) 320 262 298 266

Total Cations (as CaCOj) 600 546 618 588

Alkalinity (as CaCOg) 280 298 306 304

Hardness (as CaCO3) 220 198 218 203

Color (SU) 22 18 28 32

Turbidity (JTU) 115 115 250 130

Suspended Solids 202 206 374 165

TOC (unfiltered) - 124 169 85.0 180
TOC 33.0 25.0 61.0 23.0 47.5
COD (unfiltered) - - - - 740
COD 92 88 124 106 155
BODg (unfiltered) 126 134 242 162 274
pH 8.1 7.9 7.9 7.9 -

Samples filtered thru 0.45-micron filter except as noted



Adsorption Isotherm Study

Two powdered activated carbon products were selected for evaluation
against project requirements. These were Darco S-51, a product of

Atlas Chemical Industries, Inc. and Aqua Nuchar A, a product of the
Westvaco Corporation. A third product, Hydrodarco B, also manufac-
tured by Atlas Chemical Industries was investigated briefly. It is
marketed on a restricted basis.ll

Darco S-51 was used in our earlier experiments and Aqua Nuchar A was
utilized in an EPA pilot plant at Lebanon, Ohio. The rate of adsorbate
uptake for both of these products had been found acceptable in the pre-
vious studies with secondary effluent. Adsorption efficiency, however,
would need reevaluation with raw sewage.

Sufficient raw sewage was prefiltered through 0.45-micron filter discs
to perform each carbon comparison study. A stock solution of each grade
of carbon was prepared with special low-COD distilled water (appendix).
The activated carbons were added to sets of five 250-ml aliquots of the
prepared sewage at concentrations of 40, 160, 320, 800 and 1600 mg/1.

A sixth aliquot in each set was left untreated as a control. The jars
were stirred at 100 rpm for 60 minutes. Their contents were then fil-
tered thru 0.45-micron filter discs, and filtrate TOC and/or COD
determined.

Previous studies had shown the feasibility of handling the carbons as
stock suspensions. To avoid performance differentials resulting from
differences in wetting characteristics the suspensions were prepared
not less than 24 hours prior to use and subjected to frequent manual
shaking during use. The stirring speed of 100 rpm and the 60-minute
stirring time also resulted from the previous experiments.

Freundlich curves of the data (Figures 1 and 2) were developed. The
empirical Freundlich equation is generally written: X/M = KCtl/n,
where X is the mg/l of adsorbate taken up by M mg/l of adsorbent
applied. C, is the mg/l1 of adsorbate remaining unadsorbed at equi-
librium and K and 1/n are constants specific for the materials and
conditions of test. When X/M is plotted against C_ on logarithmic
paper, a straight line is commonly obtained which ﬁas a slope of 1/n
and an intercept K at C¢ = 1.

Slight variations in the original concentrations (C,) of TOC and COD,
perhaps caused by the passage of time, between the individual carbon
test sets were retained in plotting the Freundlich curves. However,
for positioning the curves of constant carbon dosage, an average C,
value was utilized.

With rare exception, the data from 19 separate isotherm experiments

failed to plot as a straight line. This was true for all three carbons
studied and for TOC- and COD-generated curves. Curves from TOC and COD

13



Activated Carbon Loading (X/M), Wt %

100

80

60

40

20

10

T T T T T TV I ———
L Sewage Sample 26798-T
60 min contact O Darco S-51
23°C
— 100 rpm O Aqua Nuchar A
Filtrable COD, = 87.3 mg/l
Filtrable TOCy, = 28.0 mg/l
Carbon Dose, mg/l
40
| | L1 ] ||/\l | L1
10 20 30 40 60 80 10 20 30

Filtrable COD, mg/1

Concentration Remaining (Ct)

Filtrable TOC, mg/1

FIGURE 1: Adsorption Isotherm Carbon Comparison, Example A

14




Activated Carbon Loading (X/M), Wt %

100

80

60

40

20

10

—

l

[

— Sewage Sample 26839-T

60 min contact

23°C
100 rpm

Filtrable COD, = 88.1 mg/1

Filtrable TOCq

29.5 mg/1

I

TTTVT :

O Darco $-51

<> Hydrodarco B

10

20

30 40

Filtrable COD, mg/1l

20 30

Filtrable TOC, mg/1

Concentration Remaining (C¢)

FIGURE 2: Adsorption Isotherm Carbon Comparison, Example B

15




data from an individual jar set differed in configuration as the ratio
of COD to TOC deviated with carbon concentration. Utmost attention to
technique did not resolve these questions. Each sewage sample produced
a differently located and shaped isotherm. Figures 1 and 2 are repre-
sentative of these variations. In general, a single-stage carbon load-
ing limit was implied. At middle-range loadings, a relatively straight
curve sometimes occurred. At lower loadings there was consistent evi-
dence that residual adsorbate resisted adsorption regardless of the
carbon under test. Figure 3, an extended-range isotherm illustrates
these phenomena. There were small differences in the performances of
the carbons studied when all isotherms are considered collectively.
Darco S-51 usually exhibited a slightly higher capacity than Aqua
Nuchar A which was slightly superior to Hydrodarco B. Selection of
Aqua Nuchar A for the major portion of the program was finally made

as a result of price differential.

The manufacturer states Nuchar active carbons are made from a residual
organic material which is recovered during the manufacture of wood pulp.
The organic material is carbonized and then activated under controlled
conditions to obtain active carbon grades of the desired form and ad-
sorptive capacity. Aqua Nuchar A is recommended for the removal of
tastes and odors from potable water supplies, to control odors at sewage
plants and to correct industrial pollution. It has a phenol value of

20 mg/1 (plus or minus 10 percent) or less as measured by the phenol
test of the American Water Works Association. Available only in pow-
dered form, a typical wet-sieve analysis gives the following minimum
percentages passing each sieve: 100 mesh, 99 percent; 200 mesh, 93
percent; and 325 mesh, 95 percent. It has a surface area of 600 mz/g
and an apparent bulk density of 13.5 - 15 lb/ft3. Ash content is

6 percent and moisture content is 3 percent.

Coagulation Studies

For successful operation of the high-rate clarification units compris-
ing the pilot plant, it was essential that an efficient and effective
coagulation system be developed. The floc particles had to settle
rapidly, be strong enough to withstand the repeated cycling through
the flocculation paddles, entrap a high percentage of the carbon and
raw sewage particulate matter, and dewater readily. 1In addition, it
was suggested inorganic chemicals should be avoided, if possible, to
minimize the accumulation of inorganic matter in the carbon. Thermal
regeneration and reuse of the carbon were not included in this study,
but the process should minimize carbon contamination with inert solids.

Organic polyelectrolytes were tested as primary flocculating agents,
augmented as indicated with various amounts of inorganic materials.

A few experiments established the dosages of inorganic flocculants to
support the balance of experiments.

16



Activated Carbon Loading (X/M), Wt %

100
80

60

40

20

10

I I 1

Sewage Sample 26804-T
60 min contact, Aqua Nuchar A

24°C
100 rpm

Filtrable COD,
Filtrable TOCq,

TOC

51.0 mg/1 Carbon Dose, mg/l ]
16.0 mg/1

2400 [ a
3200 )
4000 ; -
.
] ] I | I L1
2 4 6 8 10 20 40 60 80 100

Concentration Remaining (C¢). mg/l

Figure 3: Extended Range Isotherm

17



The emphasis for much of the coagulation investigation was directed at
cationic polyelectrolytes. A wide assortment of materials was avail-
able initially and promising ones were retested with factory-fresh
supplies to eliminate effects of limited shelf life.

Products utilized and their respective manufacturers are as follows:

1. Aquafloc 412 Dearborn Chemical Division
2. CAT-FLOC - Calgon Corporation

3. Magnifloc 521-C American Cyanamid Company
4, Magnifloc 560-C American Cyanamid Company
5. Primafloc Cc-3 Rohm & Haas

6. Primafloc C-5 Rohm & Haas

7. Primafloc C-6 Rohm & Haas

8. Primafloc Cc-7 Rohm & Haas

9. Purifloc A-21 The Dow Chemical Company
10. Purifloc A-22 The Dow Chemical Company
11. Purifloc c-31 The Dow Chemical Company
12. Purifloc c-32 The Dow Chemical Company
13. Purifloc N-12 The Dow Chemical Company
14, Triton CF-32 Rohm & Haas
15. Triton QR-419 Rohm & Haas

Filter alum, ferric sulfate, ferrous sulfate, ferric chloride, acti-
vated silica, sodium hydroxide and lime were the inorganic materials
utilized.

Over 800 individual jar tests were conducted on unfiltered screened
and degritted raw sewage grab samples with variations in mixing speed,
mixing time, carbon dosage, coagulating agent(s), order of coagulating
agent and carbon addition, and the use of floc from previous tests.

Aliquots, generally 200 ml of sample, were treated first with activated
carbon stock solution to either 200-mg/l or 250-mg/l dosages. While
being stirred at test speed, the coagulating agent(s) were added,
generally in the range of 2 to 20 mg/l. Stirring time was normally

10 minutes; however, this was shortened to 5 minutes if floc breakup
was observed during the longer period. Stirring speed was 50 to 70 rpm
with no flash mixing practiced. Supernatant turbidities were deter-
mined on most jars showing promise. A 5-minute settling period was
allowed before sampling the supernatant via pipetting from beneath the
liquid surface for turbidity measurement. Notes were made on the time
required for the prominent floc particles to settle the 3.5-in. liquid
depth to the jar bottom.

A substantial portion of these studies were undertaken before a carbon
brand selection was finalized, so both Aqua Nuchar A and Darco S-51
were tested. Better floc formation, settling rate and completenes§ of
clarification, perhaps because of higher bulk density (27-33 1b/ft~)

18



and larger particle size (70% passing a 325-mesh sieve) were reported
for the Darco S-51.

Each clarifier of the pilot plant was expected to exhibit individual
coagulant requirements. A jar-test procedure simulating the two stages
of treatment was utilized in about 20 percent of the aforementioned
studies. Briefly, the procedure involved paired sets of jars. One of
each pair representing the lst stage or upstream clarifier and the other
the 2nd stage or downstream clarifier. Treatment was tested in consecu-
tive cycles. Each cycle for the lst stage involved decanting the clari-
fied supernatant, discarding a portion of the existing carbon slurry
sediment, replacing this with a similar portion from the second-stage
jar, adding raw sewage, mixing and coagulating. Each cycle of the Znd
stage involved decanting the previously clarified supernatant (sometimes
for test, otherwise to waste) removing a portion of the previously
formed carbon sediment (to lst-stage jar), adding the lst-stage decanted
supernatant, mixing, adding the carbon and coagulating. In this fashion
the requirements for flocculating the raw sewage suspended solids in the
presence of already flocculated carbon were confined to the lst-stage
jar. Requirements for flocculating new carbon were confined to the 2nd-
stage jar. Both jars retained and reused in subsequent cycles a quantity
of previously-formed carbon-bearing floc for as many as nine cycles,
during which floc characteristics change and coagulant dosage changes
may be evaluated. The solids-recycle procedure is particularly appli-
cable to the type of solids contact units used in the pilot plant.

Typical data reporting for jar studies of this type indicates the

amounts and types of materials used, as well as notes on floc formation,
quiescent settling ability, and clarification results as JTU or, as be-
ing poor, fair or good. The resulting slurry volume existing at the end
of the settling period, as well as the number of previously formed slurry
volumes returned to each jar are also recorded.

None of the polyelectrolytes when used individually were consistently
effective in reducing supernatant turbidity to the desired range of

10 JTU except in dosages of 15 mg/l per stage or greater. Four products,
C-31, C-32, C-7 and CAT-FLOC were found to be superior to others tested.
They were equally effective at reduced feed levels when lst-stage coagu-
lation was aided by 10 mg/l filter alum. The polymers appeared to be
somewhat selective in coagulating activated carbon well while rejecting
fractions of the raw sewage suspended solids which contributed the bulk
of residual turbidities in the jar supernatants. Modest amounts of

alum used in the lst-stage jars improved supernatant turbidities sub-
stantially. Calculations show filter alum produces less precipitate
weight per mg/l fed than the other commonly used inorganic coagulants.
This possibly could be an important factor when regenerating spent
carbon.

19



Based upon price and ease of handling, C-31 was selected as the primary
flocculating agent. Later, studies with the pilot plant would incorpo-
rate auxiliary alum feeds if found desirable.

Having completed selection of Aqua Nuchar A activated carbon and C-31
polyelectrolytic coagulant, operation of the pilot plant was initiated.

20



PITOT PLANT PROGRAM

Apparatus and Procedures

An existing constant-rate pilot plant was modified and applied to this
study. The pilot plant was constructed in 1968 at the INFILCO Division
Test Facility adjacent to the Municipal Water Pollution Control Plant
serving the City of Tucson, Arizona.

The plant included two series-connected JBA§E)ACCELATOR clarifiers,

a type of recirculating-slurry solids—contact unit which is the princi-
pal component of a pre—engineered water treatment system used extensive-
ly in the beverage industry. As depicted in Figure 4, the pilot plant
schematic flowsheet, the JBAS ACCELATOR clarifier contains an inlet-
mixing chamber, flocculators and a slurry-recycle impeller on a common
shaft, a slurry concentrator, and a clarified water zone with effluent
take—-off system.

Certain features of the clarifiers were modified at the time of instal-
lation for a previous study. A submerged-orifice peripheral launder
designed for 30,000 gpd was substituted for the 6,000-gpd original
effluent-collection system. The concentrator rim was modified by add-
ing a spout to extract solids directly from the recirculating carbon
slurry. This made solids collection independent of the slurry pool
level. These alterations were retained for this study. New modifica-
tions included reducing the concentrator volume from 17.4 gal. to 6.9
gal. by means of a liner and the addition of a peripheral aluminum

scum baffle to the upstream unit.

Operation at throughput rates as high as 28,000 gpd was realized, re-
sulting in an overflow rate of 1.5 gpm/ft2 of clarification area based
on the 12.9-ft2 cross-section of the annular clarification zone.

Each of the 730-gal. clarifiers (4.5 ft diameter by 7.5 ft sidesheet)
included a recirculation zone volume of 225 gal. which provided carbon
contact times of 35, 23 and 12 minutes at proposed operating rates of
0.5, 1.0 and 1.5 gpm/ftz, respectively.

In a solids-contact unit of this type, the throughput rate cannot
exceed the pumping capacity of the recirculation system if short—
circuiting to the solids separation zone is to be avoided. The esti-
mated pumping capacity of the slurry recirculation impeller in the
pilot units was five times the maximum operating rate. The recircula-
tion flow also prevents deposition of solids on the tank floor. Except
for material isolated in the slurry concentrator, all of the carbon
inventory was maintained in suspension during operation.

21



lc

®

——

System Sample Taps

Direction of Flow

Magnetic l
Flow Meter | _J

Coagulant Pumps 1

(

—

i |

Carbon
Feeders

Sewage Plantj

JBAS Unit #1

Weir Box

FIGURE 4:

A

Jurry
Pump

Y

JBAS Clarifier Features (Modified)
Inlet Chamber

Mixing & Flocculation Zone
Secondary Flocculation Zone
Recirculating Slurry Pool
Clarified Water Zone
Submerged=0Orifice Launder
Sluryy Concentrator

Drive

mOREY oW >

-~ Vent

—SE

Flow

(Indicator

Blowdown Surge Tank

JBAS Unit #2

Electric Valve

_.Wash
Inlet
Filter | fovs®s’sbsd
Bypass —
Wash Effluent
Waste Control

Gravity Filter

Schematic, Pilot Plant System



The pilot plant (Figure 5) was erected out-of-doors in an orientation
which differed only slightly from that shown in Figure 4. The feed
stream was pumped from the interior of a 1/4"-mesh screened revolving
basket at the sewage plant weir box some 200 ft distant. This basket
rejected raw sewage solids of a size and type that otherwise would foul
the centrifugal feed pump, influent rate control valves and slurry dis-
charge valges. Center-driven at 7 rpm for self-cleaning, the basket
had 2.5 ft“ of submerged screen area and a 6-in. freeboard at normal
liquid level.

Two manually operated weir-type diaphragm valves in the feed line were
throttled to set the throughput rate. The upstream valve was throttled
to reduce the line pressure at the downstream valve which was adjusted
to give the desired rate as indicated by a magnetic flowmeter. Two
valves in series provided greater valve openings for sewage solids than
a single one. The resilient diaphragm construction of these valves also
provided a measure of self-clearing. Solids would pass that otherwise
would clog a conventional valve. Occasionally one or both valves would
require manipulation to dislodge solids.

The feed stream entered the inlet chamber of the upstream clarifier
(Unit #1) discharging below liquid level to avoid foaming. Unit #1
effluent flowed by gravity to the inlet chamber of the downstream
clarifier (Unit #2) and thence by gravity to the gravity anthracite-
sand filter for final treatment.

Carbon feed was countercurrent to the throughput flow. Fresh powdered
activated carbon was gravity fed by a volumetric slurry feeder to the
bottom end of the inner draft tube of Unit #2 along with a separate
feed of polymer flocculant. A second carbon feeder was used during
initial start-up to permit simultaneous development of slurry in both
units and as a standby for the other feeder.

Flocculated carbon slurry recirculating within Unit #2 was permitted to
accumulate to a manageable concentration which was controlled by timer-
actuated blowdown from the internal concentrator. The repeating-cycle
timer used afforded independent adjustment of both the valve-open and
valve-closed portions of the blowdown cycle from a fraction of a minute
each up to a 2-hr total cycle time.

Used-carbon blowdown from this unit was collected in the 10-gal.
polyethylene blowdown surge tank and, together with makeup flow of
semi-treated wastewater from mid-depth in Unit #1, transferred con-
tinuously to the bottom of the inner draft tube of Unit #1. A
stainless steel Jabsco Pump operating at low speed was used for the
slurry transfer after a centrifugal pump and hydraulic ejector system
was found to break up the floc. Polymer was also fed separately to
this region.

23



Photograph of 28,000 gpd Pilot Plant

FIGURE 5:



Blowdown from Unit #1, also timer contrclled, was to waste when not
being measured or sampled.

Unit #2 effluent could be divided so that any portion or all of it
could be wasted or directed to a 2-ft square by 6-ft high gravity
filter. The filter was constructed of Transite and Lucite with two
opposing transparent sidewalls allowing visual observation of the
contents. It included an extruded asbestos-cement underdrain system
supporting 11 inches of graded gravel, 16 inches of filter sand and

6 inches of anthracite coal. The filter sand had a specified effec-
tive size between 0.45 and 0.55 mm and a maximum uniformity coefficient
of 1.75. The anthracite coal had a specified effective size between
0.90 and 1.20 mm and a maximum uniformity coefficient of 1.7.

A float-operated effluent control valve was added to the filter to pace
filtration with plant flows up to 12 gpm. During higher plant operating
rates, effluent from the #2 Unit was wasted to limit the filtration rate
to 12 gpm (3 gpm/ft2 of filter area) or less. A transparent plastic
hose, tapped into the underdrain and extended to the top of the filter,
provided head loss indication during operatiom.

As a matter of convenience, locally available well water pumped from
a 2000-gal. storage tank was used for filter backwashing. The wash
water was batch-chlorinated in the storage tank with commercial bleach
or calcium hypochlorite prior to backwashing. The filter was back-
washed with chlorinated water every day for biological growth control
for the first 97 days. Backwashing at maximum head loss of 54 inches
was adopted for the remaining 186 days of operation. The wash rate
was set manually while observing the extent of sand-coal expansion.
Wash water consumption was computed from tank draw-down. Wash rate
information 1s presented elsewhere in this report as surface-wash
procedures varied during the program.

Sample taps were provided on each contactor-clarifier unit for slurry
sampling and determination of the slurry-clear water interface eleva-
tion. A specially designed multiple-dipper sampler, supplied with
continuous streams of Unit #1, Unit #2 and filter effluents auto-
matically composited samples of these streams. The dippers collected
aliquots at l-minute intervals throughout the 24-~hour compositing
periods. Samples of the feed stream were collected manually each hour
and sewage plant effluent samples were collected manually every two
hours for these 24-hour composites. The samples were accumulated in
polyethylene containers refrigerated to a temperature between 1° and
3° C.

The pilot plant program was conducted in a flexible fashion such that
sequential operating period objectives could be adjusted as results
became available. New data were reviewed frequently in consultation
with the Project Officer. The program has been divided into seven
consecutive phases:

25



1. Brief operation of the system at 6.5 gpm (0.5 gpm/ftz) and a

carbon dosage of 145 mg/1l for equipment shakedown and operator
training. This flow was selected as a practical minimum dic-
tated by previous experience as well as difficulties associated
with controlling the flow rate of the solids-bearing feed
stream. Sampling and analytical work were phased in simul-
taneously. Operation continued through Operating Periods 1,

2, 3 and 4 during which time the flow rate was 1ncreased
1ncrementally to the maximum of 19.4 gpm (1.5 gpm/ft ) while

holding all other controlled variables constant.

2. Operation at 19.4 gpm and 145 mg/l carbon feed during sequen-—
tial reduction in polymer dosage to Unit #1 from 20 mg/l to
6 mg/l, reduction in polymer dosage to Unit #2 from 15 mg/1
to 6 mg/l and initiation of 10-mg/l alum dosage to Unit #1.
This phase consisted of Operating Periods 5A, 5B, 5C, 6A and
6B.

3. Brief operation duplicating Operating Period 6B except sub-
stituting Darco S-51 activated carbon for Aqua Nuchar A. The
initial Operating Period 7 was halted to modify the plant to
better manage the type of blowdown solids produced. Operating
Period 7A was with the modified system.

4. Operation again duplicating Operating Period 6B with Aqua
Nuchar A to bracket the S~51 run and monitor any significant
datum shift. The modifications added for Period 7A were re-
moved. This was Operating Pericd 8.

5. Sequential Operating Periods 9 through 11C during which the
flow rate was reset to 13.0 gpm and polymer dosages to both